
 
 
 
 
 
Appendices 
 

Augmentation Alternatives for the 
Sierra Vista Sub-watershed, 
Arizona 
 
Lower Colorado Region 
 

 
 
 

 
 
 
U.S. Department of the Interior 
Bureau of Reclamation June 2007 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Mission Statements 
 
The mission of the Department of the Interior is to protect and 
provide access to our Nation’s natural and cultural heritage and 
honor our trust responsibilities to Indian Tribes and our 
commitments to island communities. 
 
 
The mission of the Bureau of Reclamation is to manage, develop, 
and protect water and related resources in an environmentally and 
economically sound manner in the interest of the American public. 

 
 
 
[...]
groundwater, benefits water providers.   It helps keep pumping energy costs down, mitigates 
the need to drill deeper new wells or deepen existing wells, and helps assure the future of 



Appendix A: 
D Inter-basin import: CAP recharge and recovery 
 

 8 

groundwater supplies.  The recharged water may be recovered via the existing supply well 
system and put to beneficial use.  Basic water quality standards would likely be met through 
“soil-aquifer treatment” which occurs during the recharge process.  Soil-aquifer treatment is 
effective at removing pathogens and dissolved organic carbon.  However, it does not remove 
dissolved solids from the recharged water.  In addition, THM formation potential and DBP 
will have to be evaluated.  (In general, the problem of THM formation is solved by using 
chloramine rather than chlorine as a disinfectant.) 
 
This option affords the possibility of recharging the recent alluvium of the SPR, using 
multiple strategically located natural tributaries. If an artificial perennial stream reach can be 
created as part of the project, it would enhance existing riparian corridors.  Direct delivery of 
raw CAP water to major turf irrigation users, mainly golf courses, and sand and gravel 
operations may be a facet of this option. 
 
Multiple use benefits and economies of scale can be achieved through construction of a 
recharge and recovery project.  Potential benefits include: 
 

R Substitution of CAP water for groundwater currently used for turf irrigation, mining 
and industry. 

 
R Drought protection from serious long-term CAP water shortages 

 
R Increased regional reliability for short-term CAP water shortages 

 
R Use of existing well recovery facilities and water delivery system 

 
R Minimizing the risk of future ground subsidence  

 
R Potential environmental enhancement by improving and expanding an existing 

riparian corridor 
 

R Recreational opportunities associated with trails, equestrian development and bird 
watching 

 
An evaluation of geomorphology, hydrogeology, water quality, and geochemistry will be 
necessary in order to determine the technical feasibility of recharge and recovery. 
 
The conceptual plan to recharge and recover 30,000 AFY would include at least two separate 
recharge sites.  More than one recharge facility is recommended to reduce the mounding of 
groundwater in the area of recharge.  It is also unlikely that one site will have the proper 
hydrogeologic conditions to recharge 30,000 AFY.  In fact, several sites and miles of natural 
channel will most likely be required to handle this amount of recharge. The duration of the 
recharge project also influences amount of groundwater mounding that occurs:  the planned 
life of the project will affect the number of sites required. 
 



                        Appendix A: 
D Inter-basin import: CAP recharge and recovery 

                                                                                                                                  

9 

One scenario includes the following features: Site 1 would be designed to recharge about 
12,000 AFY.  Approximately 6,500 AFY would be recharged using basins, while 5,500 AFY 
would be recharged in-channel, downstream from the site.  The recharge site would consist 
of about 22 acres of spreading basins with additional acreage for berms and amenities.  The 
recharge basins would be sized based on an operational scenario of a 50-percent wet to a 50-
percent dry cycle and a recharge rate (long-term infiltration rate) of 2 feet per day. 
 
A second site would be designed to recharge about 18,000 AFY, with 9,700 AFY recharged 
via basins and the balance through in-channel recharge downstream from the site.  The 
recharge site will consist of about 33 acres of spreading basins with additional acreage for 
berms and amenities.  
 
Recharge in the low flow channel downstream from each of the basin recharge sites might be 
aided by t-dike berms constructed within the wash in order to slow the flow of water 
downstream.  This action will have the effect of increasing hydraulic loading, thereby 
increasing the amount of recharge per unit length.  Although the berms would be washed out 
during any significant natural flow event, they can easily be rebuilt within two weeks at a 
low cost. 
 
The infiltration (recharge) rate in natural channels can vary considerably.  The infiltration 
(recharge) rate is typically expressed as acre-feet per mile per day.  (The recharge rate is 
better defined as the long-term infiltration rate.  It is affected not only by surface infiltration, 
but by subsurface geology and storage capacity in the vadose zone.)  In Tucson, recharge 
rates vary from 2 AF/mi/day to 6 AF/mi/day.  Using the above assumptions for recharge in 
natural channels, 13,800 AF, at a recharge rate of 3 AF/mi/day, would require from 12 to 14-
miles of natural channel. 
 
A network of new monitoring wells and existing production wells would be used to monitor 
groundwater levels and quality in the regional aquifer during recharge operations.  Existing 
wells would be used for data acquisition whenever possible. 
 
For recovery, we assumed an existing pumping capacity of 10,000 AFY.  The balance 
needed for recovery would require new wells.  A “unit well” with a capacity of 2,000 AFY 
(1,200 gallons per minute), an installation cost of $700,000 (including wellhead treatment) 
and a required “peaking” factor of 2.0 was used to estimate the recovery cost. 
 
 

 
 



Appendix A: 
D Inter-basin import: CAP recharge and recovery 
 

 10 

Table 3 – Recharge and Recovery Costs 
 

Volume Capital
Annualized 

Capital O&M Total Annual
$ per 

acre-foot

$ per 
1000 

gallons
20,000 AFY $8,503,525 $571,437 $566,770 $1,138,207 $56 $0.17
30,000 AFY $12,219,576 $821,155 $835,461 $1,656,616 $56 $0.17
40,000 AFY $16,777,057 $1,127,418 $1,103,924 $2,231,343 $56 $0.17

$306 $0.94

$362 $1.11

Recovery

Total Recharge and Recovery

Recharge

 
 
 
 
Treatment and Direct Delivery of CAP Water Options: 
Even if a direct delivery option is selected, Reclamation recommends that well water systems 
be kept operational to address concerns with long-term CAP water availability.  Alternative 
water sources should be available in case of shortages on the Colorado River, as well as 
short-term CAP and direct delivery system maintenance outages.  Making the well system an 
integral part of the supply ensures that wells are maintained and functionally operational.  
Wells that are periodically operated should function much more efficiently and reliably over 
the long term. 
 
 
Under this scenario, water delivered from the CAP pipeline will be impounded in a reservoir 
prior to delivery to a water treatment plant (WTP).  After treatment at the WTP, the finished 
water will be stored in a covered reservoir.  A pumping plant would lift the water for 
delivery via a distribution pipeline.  The proposed main distribution pipeline alignment 
would deliver water throughout the Sierra Vista area. 
 
Water providers would propose turnouts for potable water deliveries into each individual 
system.  Tanks would need to be located to provide storage, surge protection and fire 
protection.  The distribution system would be designed to take advantage of existing 
infrastructure and opportunities for operational cooperation among the water providers. 
  
For a Direct Delivery alternative, CAP system reliability is a significant concern.  
Previously, Reclamation had considered providing CAP system reliability under the "Tucson 
Aqueduct System Reliability Investigation" (TASRI) with a 30-day winter maintenance 
outage on the CAP system.  Reliability and redundancy for the treated water distribution 
system downstream from the CAP system remains a water provider responsibility.   
 
There are several methods for treating CAP water.  The methods vary in their cost and the 
quality of the treated water.  A description of treatment methods and estimated cost is 
provided.  This will provide the public and policy makers with a full range of options for 
evaluating water quality and corresponding cost. 



                        Appendix A: 
D Inter-basin import: CAP recharge and recovery 

                                                                                                                                  

11 

 
 

Water Treatment Options and Cost: 
As mentioned previously treatment of CAP water under the recharge and recovery 
alternative is accomplished by soil-aquifer treatment (SAT).  Recovered water would also 
require disinfection prior to delivery.  SAT does not reduce the TDS level, but does provide 
effective pre-treatment for reverse osmosis, which is used to lower the TDS. 
 
For direct delivery of CAP water, various primary treatment methods are available which 
meet Safe Drinking Water Act (SDWA) standards.  However, basic water treatment methods 
do not remove TDS (also known as mineral content or salinity).  Reverse osmosis (RO) is 
commonly used to reduce salinity due to its relatively low cost.  In order to be cost effective, 
RO requires a quality of water that exceeds the SDWA standards.  Therefore, an effective 
type of primary treatment is required as a pretreatment to RO. 
 
The following water treatment options apply to direct delivery. 
 
No desalting with variable-production plants 
 

R  CAP water with Conventional Treatment (CT) 
 

R CAP water with slowsand filtration (SSF) 
 

R CAP water with microfiltration (MF) or ultrafiltration (UF) 
 
 

Desalting with constant-production plants and aquifer storage and recovery (ASR) 
 

R CAP water with Conventional Treatment (CT) and RO 
 

R CAP water with slowsand filtration (SSF) and RO 
 

R CAP water with microfiltration/ultrafiltration (MF/UF) and RO 
 
Costs are given for a volume of 30,000 AFY.  The variable-production plants supply water 
deliveries to meet maximum (peak) day deliveries of 40.14 million gallons per day (MGD) 
(45,000 AFY).  The annual average plant production is 26.76 MGD (30,000 AFY).  The 
annual plant factor1 is 67 percent (26.76 MGD / 40.14 MGD *100%). 
 
The constant-production RO plants, with aquifer storage and recovery of desalted water, 
would operate at an approximate rate of 23.95 MGD (27,000 AFY) throughout the year.  The 
annual RO plant factor is 95 percent.  The RO pretreatment (CT, SSF, or MF/UF) treats 

                                                 
1 Plant factor is the ratio of how often a facility is actually used over the course of the year versus maximum 

use.  If a WTP is operated at full capacity all year long, the plant factor would be 1.0.  The most efficient and 
realistic plant factor that can be expected is about 0.95. 



Appendix A: 
D Inter-basin import: CAP recharge and recovery 
 

 12 

approximately 28.2 MGD with an installed capacity of 29.7 MGD (33,000 AFY).  The RO 
plant recovery factor1 is 85 percent with an installed capacity of 28.2 MGD (31,600 AFY).  
The 15-percent concentrate that must be disposed of is 4.5 MGD (5,000 AFY).  Evaporation 
ponds are used for concentrate disposal.   

 
Conventional Treatment  
Conventional treatment begins with the addition of chemicals to enhance the flocculation 
of particles, followed by filtration and disinfection.  The treatment train proposed in this 
study includes:  untreated CAP water pumped to a raw water reservoir; screens; aeration; 
chemical pretreatment (disinfectants and coagulants); rapid and/or flash mixers; 
flocculation and sedimentation beds; filters; post-disinfection; corrosion control and a 
finished water reservoir for delivery to the potable water distribution system. 

 
Slowsand Filtration 
Slowsand filters (SSF) remove biological particles, such as Giardia cysts, 
Cryptosporidium oocysts, algae, bacteria, viruses, as well as turbidity.  Slowsand 
filtration is attractive because it is passive, meaning that operator intervention is minimal; 
resulting in lower operating costs, and appears to be effective on CAP water.  Slowsand 
filtration does not require expensive supplies and does not need chemical coagulation 
involving coagulant chemical feeders, rapid mixers, flocculators, or sedimentation basins 
with sludge removal equipment.  Operation requires only the adjustment of flow to the 
plant, the monitoring of head loss and turbidity, and the scraping of the filter 
schmutzdecke (top thin layer).  The filtration process is followed by disinfection and 
corrosion control prior to delivery into the potable distribution system. 
 
An earlier report by Reclamation, Alternatives for Using CAP Water in the Northwest 
Tucson Area (Reclamation, 2000), identified a lack of operational experience treating 
Colorado River water using slowsand filtration as a stand alone treatment and as a 
pretreatment for reverse osmosis (RO).  As a follow-up, Reclamation conducted a pilot 
study for the group of Northwest Tucson water providers to determine the efficacy and 
cost of slowsand filtration on CAP water.  The pilot study was performed on CAP water 
in the Tucson area, which should be similar to water that the Sierra Vista Subwatershed 
would receive.  The pilot study found that SSF could be used to treat water to Safe 
Drinking Water standards and was effective as a pretreatment to RO.  The study also 
refined the costs for SSF and SSF/RO. 

 
Microfiltration and Ultrafiltration 
Microfiltration (MF) and ultrafiltration (UF) are barrier membrane filtration processes.  
In normal operation, feed water flows through the membrane module.  Inside the module, 
water flows around the hollow membrane fibers.  The flow passes through the walls of 
the membrane to the inside of the tubular fiber space.  The membrane serves as a barrier 
that prevents the passage of solid particles that are larger than its pores.  For 
microfiltration, particles greater than about 0.2 micron diameter are filtered out.  Particles 
smaller than about 0.2 microns and most of the water pass into the tubular space inside.  
This filtered water, or filtrate, passes out of the membrane assembly as product water.  
The unfiltered feed water carries the solids out of the membrane assembly as wastewater.  



                        Appendix A: 
D Inter-basin import: CAP recharge and recovery 

                                                                                                                                  

13 

Ultrafiltration removes even smaller solids down to about 0.01 micron diameter or 10 
percent of the size of the particles removed by microfiltration, including viruses.  
 
At some point, backwashing is needed to flush the accumulated particle solids to waste.  
This is usually done automatically based on pressure drop or the length of time the 
membrane system is in operation.  The backwash water can be recovered and recycled 
back through the microfilter.   
 
An important advantage of MF/UF over conventional filtration is that no filter-aid 
chemicals are usually required unless removal of some particular contaminant such as 
iron, manganese, or TOC is needed.  Chemicals are used for occasional cleaning.  In most 
cases, the cleaning chemicals can be discharged to the local sewer since they are 
approved for use in treating drinking water.    
 
Because MF/UF provides absolute barriers to microorganisms, it serves as a "physical 
disinfectant" by removing protozoa (Giardia and Cryptosporidium) cysts, bacteria, and 
viruses. 
 
MF/UF is very effective as a pretreatment to remove particulate material from water that 
may foul or plug the downstream reverse osmosis (RO) treatment process.  Because of 
the very low particulate levels of MF/UF filtrate, a downstream RO plant can operate 
without particulate fouling at high flux rates. 

 
 

Reverse Osmosis Treatment 
Osmosis is a natural process in which water is transported through a semi-permeable 
membrane from a solution of low concentration to one of high concentration.  For 
example, if fresh water and salty water are separated by a semi-permeable membrane, the 
fresh water will tend to move through the semi-permeable membrane in an attempt to 
equalize the salt concentrations of the waters on both sides of the membrane.  This 
tendency produces a driving force that operates in a manner similar to pressure.  The term 
"osmotic pressure" is used to describe it.  

 
Reverse osmosis operates by applying sufficient pressure on the feedwater (salty) side of 
the membrane to force water through the membrane to the fresh water side (permeate), 
thus reversing the osmotic process.  RO membranes permit very little passage of 
dissolved salts, so the RO product TDS is much lower than the feedwater TDS.  The 
required pressure depends on several factors, but is primarily determined by the TDS 
concentration.  Recovery is the percentage of feedwater recovered as permeate.   

 
RO recovery is affected by two processes, “fouling” and “scaling”.  Fouling is caused by 
suspended solids and high concentrations of iron and manganese that tend to plug RO 
elements.  Some kind of pretreatment is necessary to prevent fouling.  Both slowsand 
filtration and microfiltration/ultrafiltration provide effective pretreatment for RO.  
Scaling is caused by precipitates of sparingly soluble compounds that coat the RO 
membranes.  The rate of scaling is controlled by the concentrations of these compounds. 
 



Appendix A: 
D Inter-basin import: CAP recharge and recovery 
 

 14 

RO systems consist of elements arranged in a series.  Water which permeates through the 
first RO membrane travels through a spiral path and collects into a central product water 
tube.  The feed water which does not permeate through the first element leaves the 
annular, or ring-shaped, space of the first element and enters the annular passages of the 
second element.  This process continues through the series.   

 
Because RO is a barrier process; it rejects other contaminants in the feedwater in addition 
to dissolved salts.  RO rejects not only Giardia and Cryptosporidium, but also viruses, 
dissolved salts, and many organic solutes which are often measured as TOC.  Because 
many organic solutes form disinfection by-products (DBPs) when free chlorine is used 
for disinfection, treatment methods that do not reduce TOC must use chloramine (a mix 
of chlorine and ammonia) instead.  However, because chloramine is more persistent than 
free chlorine, the finished water may have chlorine concentrations that are too high for 
uses such as kidney dialysis and recreational fish tanks.   
 
RO removal of these DBP precursors greatly reduces the levels of DBPs.   The use of less 
persistent free chlorine then becomes an option for disinfection.  Present and proposed 
regulations for tri-halomethanes (THM’s), haloacetic acid and DBPs are readily met with 
RO treatment. 
 
For treatment of CAP water with a TDS of 700 mg/L, low-pressure RO membranes 
appear to have the appropriate combination of low to moderate operating pressures and 
moderate salt rejection.  A design water recovery of 85 percent appears feasible based on 
extensive operational experience and pilot testing at Tucson’s Hayden-Udall Treatment 
Facility and at Reclamation’s Water Quality Improvement Center (WQIC) in Yuma.  
Recovery appears to be limited by barium sulfate solubility. 

 
RO treatment systems must dispose or manage the reject concentrate.  Since the Sierra 
Vista Subwatershed is not located near any saline bodies of water, the recommended 
disposal method is the use of evaporation ponds.  It is estimated that 900 acres of 
evaporation ponds will be required to dispose of the concentrate generated from the 
desalting of 30,000 AFY of CAP water at an 85% recovery rate.  (This assumes an 
evaporation rate of 63 inches/year). 

 
 

Recommended Alternatives for Using CAP Water 
Pilot studies conducted by the Bureau of Reclamation and a group of Northwest Tucson 
water providers found that slowsand filtration of CAP water can meet all primary 